QOO0

;

L |
—

DO FR‘T (oeoened  (s)Resr BOTH INSULATED WHi

MUST BE ON THE SAME
SIDE BF THE MACHINE

VIEW "A-A" VIEW "B-B”

WELD _IN PLACE (28)
T AS

|
! [IIANS 11
= T g - m—
i i
28 |
-
[ | |
6 ; y i i
]
. i
5 l
S S
56 Vi !
o J !
io
14 Y16 P-53-11 C-102-3)
CS-101 RIM
(RL-2F,E-2, 59°0.D.)
1
- vn 4
3.50° MIN FRONT OF MACHINE TOLERANGES SWINGMASTER CORPORATION
UNLESS OTHERWISE SPECIFIED
- A 2L BEES LT i AT
2 PLACE DECIMALS +/—
( ) ASSEMBLY :wmgz DECIMALS +/— HI-RAIL INSTALLATION
56 1/2 INCH GAGE

c?t FOR TOLERANCES NOT SPECIFIED MODEL SL180

DIMENSIONS ARE IN INCHES DRAWN BY: K. DRAWING NO.
DO NOT SCALE DRAWING

' DATE: 10-14-98 D J— 8/] 6
SCALE* 1210




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

QTY.

USED
4.00
PIN - 1 1/2" DIA. X 4 7/8" LONG 4.00
H.H.C.S. 3/8-16 X 1" LONG 4.00
4.00
STRAIGHT 1/8" MALE-PIPE GREASE FITTING 13.00
PIN - 1 1/2" DIA. X 5 1/4" LONG 4.00
H.H.C.S. 3/8-24 X 4" LONG 4.00
12.00
FRONT HI-RAIL ROCKER ARM & AXLE TUBE WDT 1.00
PIN - 2 1/2" DIA. X 43" LONG 2.00
H.H.C.S. 3/4-10 X 5" LONG 2.00
2.00
HI-RATIL GUARD WELDMENT 2.00
H.H.C.S. 3/8-24 X 1 3/4" LONG 8.00
LABEL- DANGER PINCH POINTS 2.00
REAR HI-RAIL ROCKER ARM WLD'T 1.00
REAR HI-RAIL AXLE TUBE WELDMENT 1.00
1.00
BRONZE BUSHING - 2" x 2-1/2" 2.00
1.00
ESNA HEX NUT 1 1/2-12 1.00
TRACK WHEEL END ASSEMBLY 4.00
(FOR BEARING LOCKNUT) 1.00
HI-RATIL TRAVEL STOP BLOCK 4.00

NUMBER

1802100
1802101
1800452
1800568
1800663
1802561
1802103
1802104
1806201
1802106
1800498
1800522
1802107
1802108
1801050
1806202
1802110
1800260
1800181
1800561
1800542
1801455
1800266
1802111

SECTION 27

HI-RAIL CYLINDER

3/8" LOCK WASHER

ESNA NUT 3/8-24

ESNA HEX NUT 3/4-10

PIN WELDMENT

1 1/2" FLAT WASHER

WRENCH ASSEMBLY



@E®
Rt
]
@\\\\ 10
\\\_._J.

-

=

VIEW "A-A"

=
5 & } o -
\! | %
~ N /// Z I / - —. A
: ) _i_ ) _-_li_ - i 0
- I ! |
85 o i | 7

P-55-11 (C-102-3)
5—-101
-= (RL-2F E-2, 59°0.D.>

|
g e
\ e FRONT DF MACHINE TRIRANCES SWINGMASTER CORPORATION
WAL OMERWSE SPECPED sra10 WELAOSE AVDWE
A By SeEhuns 4/ FRAMCLN PARK, LLNOSS B0V

(Dassomy IS DA /- HI-RAL INSTAUATION
58 1/2 INCH GAGE
NOTE » 1. SEE D4-764 FDR 3RD HI-RAIL MAIN FRAME, IF REQUESTED. S A T wouren | MODEL SL180
2. SEE SPECIAL DRIVE WHEEL D-599 AND D1-599.
DMENSIONS ARE N INCHES DRAWN BY: K.

gErass s |7 D-816




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 9

MODEL SL180 SWINGLOADER

SEE KIWIT SPECIAL D-599
AND METRO-H. SPECIAL D1-599

ITEM

wo-Jould WK

NUMBER

1806744

PART

NUMBER
1806744
1802100
1802101
1800452
1800568
1800663
1802561
1802103
1802104
1806201
1802106
1800498
1800522
1802107
1802108
1801050
1806202
1802110
1800260
1800181
1800561
1800542
1801655
1800266
1802111
1806818

3RD HI-RAIL INSTALLATION

DESCRIPTION
3RD HI-RAIL INSTALLATION
HI-RAIL CYLINDER
PIN - 1 1/2" DIA. X 4 7/8" LONG
H.H.C.S. 3/8-16 X 1" LONG
3/8" LOCK WASHER
STRAIGHT 1/8" MALE-PIPE GREASE FITTING
PIN - 1 1/2" DIA. X 5 1/4" LONG
H.H.C.S. 3/8-24 X 4" LONG
ESNA NUT 3/8-24
FRONT HI-RAIL ROCKER ARM & AXLE TUBE WDT
PIN - 2 1/2" DIA. X 43" LONG
H.H.C.S. 3/4-10 X 5" LONG
ESNA HEX NUT 3/4-10
HI-RAIL GUARD WELDMENT
H.H.C.S. 3/8-24 X 1 3/4" LONG
LABEL- DANGER PINCH POINTS
REAR HI-RAIL ROCKER ARM WLD'T
REAR HI-RAIL AXLE TUBE WELDMENT
PIN WELDMENT
BRONZE BUSHING - 2" x 2-1/2"
1 1/2" FLAT WASHER
ESNA HEX NUT 1 1/2-12
TRACK WHEEL END ASSEMBLY- FOR THIRD RAIL
WRENCH ASSEMBLY (FOR BEARING LOCKNUT)
HI-RAIL TRAVEL STOP BLOCK
MAIN FRAME - 3RD HI-RAIL

[

H
PR REPARRNERRREFNONNDNNNRENDG R W& DR



S
Al

4

2227

P

f//f/I//J//////////A(/)(-

/%
[)

\
Al
[

Sl N\ 2 SN
LLLLLLLLLL




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

MODEL 361 SWINGLOADER

ASSEMBLY

NUMBER

SECTION

8703296
8700723
8700726
8700725
8700727
8700724
8703306

8700716
8700718
8700721
8700719
8700717
8700720
1803626

STOP NUT 1- 14
PISTON END
"U" PACKING
CENTER PISTON
O-RING

PISTON END
PISTON ROD
TUBE

PACKING GLAND

GUIDE BUSHING

O-RING
PACKING SET
GLAND NUT
WIPER RING

SPHERICAL BUSHING



)

,—

’A///////’//—

'-\ « . -,
\A ., N\ . \ N,

. K . - <
“ . T
N . .. ' . . R SN
. “ s . o ,..'———ﬁ. SRt
r |; .‘ ' ‘A ‘;_;_ N ’/’ - = T !
A : 7 ¢ "
L2LAC EAXLE TuDS B T LS .

@ ass'y

e —
: .
.
:

R

- i

§oemad

I

. i

~



SWINGMASTER CORPORATION PARTS BOOK

MACHINE

MODEL 361 SWINGLOADER

SECTION 27

ASSEMBLY
NUMBER DESCRIPTION
1801455 TRACK WHEEL END ASSEMBLY - STANDARD GAGE
1801655 TRACK WHEEL END ASSEMBLY- FOR THIRD RAIL
1801807 - TRACK WHEEL END ASSEMBLY-FOR DUAL FLANGE
ITEM PART QTY.
NO. NUMBER DESCRIPTION USED
2 1800242 TRACK WHEEL - STANDARD GAGE 1
2 1801656 TRACK WHEEL - FOR THIRD RAIL 1l
2 1800243 TRACK WHEEL - FOR DUAL FLANGE 1
3 1801401 DUST COLLAR 1
4 1800208 BEARING CUP - 5 1/2" BORE 2
5 1800207 BEARING CONE - 5 1/2" BORE 2
6 1801407 TONGUED STEEL WASHER 1
7 1800271 BEARING LOCK WASHER 1l
8 1800211 LOCK NUT 1
9 1800238 DRIVE WHEEL 1
9 1803118 WIDE DRIVE WHEEL 1l
10%* 1800480 H.H.C.S. 3/4-16 X 2 1/2" 1IG 8
11 1800473 H.H.C.S. 1/2-20 X 1 3/4" LONG 8
12 1800570 1/2" LOCK WASHER 8
13 1800661 STRAIGHT 1/4" PIPE-M GREASE FITTING 1
14%* 1800358 FLANGE 1

* - FOR DUAL FLANGE USE ONLY



FRONT OF MACHINE

299999

HI-RAIL CYLINDER

SWINGMASTER CORPORATION

11415 MELROSE At

e
FRANKLIN PANG LLINGIS 8013V

Hi-RAIL CONTROL VALVE UNES & RITTINGS

MODEL 361

DRAWH 8% RO,
OATL: 2-9-99

D-257




SWINGMASTER CORPORATION PARTS BOOK

SECTION 27

MODEL 361 SWINGLOADER

ASSEMBLY

NUMBER

1800210
1800454
1800462
1800463
1800568
1800765
1800794
1800796
1800817
1800823
1800853
1800859
1800883
1801009
1802381
1802512
1802513
1802514
1801602
1802515
1802516

1802517

1802518
1800443
1800512
1800074
1800764
1802562
1800876
1801668

DESCRIPTION

COUNTERBALANCE VALVE

H.H.C.S. 3/8-16 X 1 1/4" LONG

H.H.C.S. 3/8-16 X 3" LONG

H.H.C.S. 3/8-16 X 3 1/2" LONG

3/8" LOCK WASHER

STRAIGHT MALE 1/2 O-RING TO 1/2 TUBE

90 DEG MALE ELBOW 3/8 O-RING TO 3/8 TUBE
90 DEG MALE ELBOW 1/2 O-RING TO 1/2 TUBE
3/4" O-RING FOR SPLIT FLANGE HEAD

3/4" SPLIT FLANGE CLAMP HALF _

90 DEG TUBE ELBOW 1/2 M TO 1/2 F SWIVEL
1/2 TUBE RUN TEE M-F SWIVEL-M

1/2 TUBE BRANCH TEE M-M-F-SWIVEL

1/2 TUBE MALE BULKHEAD BRANCH TEE
STRAIGHT TUBE ADAPTER 3/8-M TO 1/2-F
HOSE ASSEMBLY 1503-6

HOSE ASSEMBLY 2781-8

HOSE ASSEMBLY 2781-8

HOSE ASSEMBLY 1503-6

HOSE ASSEMBLY 2781-8

HOSE ASSEMBLY 2781~8

HOSE ASSEMBLY 2781-8

HOSE ASSEMBLY 2781~8

H.H.C.S. 5/16-18 X 1" LONG

HEX NUT 5/16-18

5/16" LOCK WASHER

STRAIGHT MALE 1/2 O-RING TO 3/8 TUBE
HI-RAIL CONTROL VALVE

DUST CAP

PRESSURE SENSING COUPLING - 3/8 TUBE



#1.188 DRILL (1) HOLE ON MAIN FRAME \
TO INSTALL PROXIMITY SWITCH. \
l v
]
//// ( \\\\ \
:“ ‘Q ‘: :

] ]
—i-= -

KD I
® ’/ /

7 ,//

$0.406 (2) HOLES ON HI—RAIL BRKT. VIEW 4" /

NOTE : ADJUST BY ROTATING ITEM (D FOR /
ENOUGH ENGAGEMENT BETWEEN DRIVE e
WHEEL AND TIRE WITH LED INDICATOR LIGHT./

VIEW "A” SHOWS SENSING PLATE LOCATION-"
WHEN HI—-RAIL FULLY ENGAGED. -

PATENT PENDING.

TOLERANCES SWINGMASTER CORPORATION
UNLESS OTHERWISE SPECIFIED 11415 MELROSE AVENUE
;RQE;‘COENSDEE@_ALS +/- FRANKLIN PARK, ILLINOIS 60131

£ _
%;t:gE [?ggm:tss I;— DRIVER SIDE FRONT SENSOR INSTALLATION
ANGLES

HI-RAIL FREE WHEEL PROTECTION SYSTEM
SEE SWINGMASTER SPECIFICATION

G—1 FOR TOLERANCES NOT SPECIFIED MODEL SL180

DIMENSIONS ARE IN INCHES DRAWN BY:  J.K. DRAWING NO.
DO NOT SCALE DRAWING
SCALE: 1 /6 DATE: 10—17—-02 J—




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

SECTION 27

ASSEMBLY

NUMBER DESCRIPTION

1806253 DRIVER SIDE FRONT SENSOR INSTALLATION
ITEM PART QTY.
NO NUMBER DESCRIPTION USED
2 1806255 SENSING PLATE WELDMENT 1.00
3 1806256 PROXIMITY SWITCH 1.00
4 1806257 SPECIAL SPACER 1.00
5 1806258 METRIC HEX NUT M30-1.50 1.00
6 1800459 H.H.C.S. 3/8-16 X 1 3/4" LONG 2.00
7 1800552 3/8" FLAT WASHER 2.00
8 1800568 3/8" LOCK WASHER 2.00
9 1800514 HEX NUT 3/8-16 2.00



+
1
)
T

=
T
|
Lo

———
7

/K\\ ; $1.188 DRILL (1) HOLE ON MAIN FRAME

TO INSTALL PROXIMITY SWITCH.
1 f —-i3.38 3
=R EEyi \' e}
e (/7 ;

LED INDICATOR LIGHT ST

/817

80.406 (2) HOLES ON HI~RAIL BRKT.

NOTE : ADJUST BY ROTATING ITEM D FOR /
ENOUGH ENGAGEMENT BETWEEN DRIVE L,
WHEEL AND TIRE WITH LED INDICATOR LIGHTA/

VIEW "A” SHOWS SENSING PLATE LOCATION-"
WHEN HI-RAIL FULLY ENGAGED. -

PATENT PENDING

TOLERANCES SWINGMASTER CORPORATION

UNLESS OTHERWISE SPECIFIED

FRACTIONS +/— 11415 MELROSE AVENUE

3 PLACE DECIMALS +/- FRANKLIN PARK, ILLINOIS 60131

125\%:55 ggglm:tss -://—_ PASSENGER SIDE REAR SENSOR INSTALLATION
GLES

AneL HI-RAIL FREE WHEEL PROTECTION SYSTEM

SEE SWMINGMASTER SPECIFICATION

G—1 FOR TOLERANCES NOT SPECIFIED MODEL SL180

DIMENSIONS ARE IN INCHES DRAWN BY: JK. DRAWING NO.

DO NOT SCALE DRAWING
SCALE 1 /8 DATE: 10—17—02 C /’ _— 41 O




SWINGMASTER CORPORATION PARTS BOOK

MACHINE

NUMBER

SECTION

2 1806255
3 1806256
4 1806257
5 1806258
6 1800459
7 1800552
8 1800568
9 1800514

SENSING PLATE WELDMENT
PROXIMITY SWITCH

SPECIAL SPACER

METRIC HEX NUT M30-1.50
H.H.C.S. 3/8-16 X 1 3/4" LONG
3/8" FLAT WASHER

3/8" LOCK WASHER

HEX NUT 3/8-16



